
M.Tech. Degree (Environmental Engg)  - 2014-15 

Passed in Board of Studies Meeting held on 18.04.2015       Approved in 50th Academic Council Meeting held on 30.05.2015 
 

CURRICULUM AND DETAILED SYLLABI 
 
 
 

FOR 
 
 
 
 

M.Tech DEGREE (Environmental Engineering) PROGRAMME 
 
 

I-IV SEMESTERS 
 
 
 
 
 

FOR THE STUDENTS ADMITTED FROM THE  
 

ACADEMIC YEAR 2014-2015 ONWARDS 
 
 
 
 
 
 
 
 
 
 
 

THIAGARAJAR COLLEGE OF ENGINEERING 
(A Government Aided ISO 9001-2008 certified  

Autonomous Institution affiliated to Anna University)  
 

MADURAI – 625 015, TAMILNADU 
 
 

Phone: 0452 – 2482240, 41 
Fax: 0452 2483427 
Web: www.tce.edu 

 
 
 
 
 
 
 
 
 
 
 
 



M.Tech. Degree (Environmental Engg)  - 2014-15 
[...]
Fundamental knowledge on microbiology and secondary treatment of wastewater. 

 

Course Outcomes 

On the successful completion of the course, students will be able to: 
CO1. Use the basic principles of process kinetics and microbial 

growth(bacteria)- reaction kinetics for reactor design 
Apply   

CO2. Design a suspended growth treatment processes to treat 
municipal wastewater.   

Apply  & 
Analyze 

CO3. Design a attached growth treatment processes to treat 
municipal wastewater.   

Apply  & 
Analyze 

CO4. Use the basic principles of sludge process, kinetic relationship 
and to design a sludge treatment system 

Apply 

 

Mapping with Programme Outcomes 

COs PO1 PO2 PO3 PO4 PO5 PO6 PO7 PO8 PO9 PO10 PO11

CO1 S M M L - - - - L L L 

CO2 S S S L L - - - L L - 

CO3 S S S S - - - - L L L 

CO4 S S S S - - - - M M M 
 S- Strong; M-Medium; L-Low 
 
 
 
 

Assessment Pattern 

14EN220  BIOLOGICAL TREATMENT SYSTEM  



M.Tech Degree (Environmental Engg) 2014-2015 
 
 

Approved in BOS meeting 15.11.2014        Approved in the 49th Academic Council meeting on 4.12.2014[42]
    

Bloom’s 
Category 

Continuous 
Assessment 
Tests 

Terminal 
Examination 

1 2 3 
Remember 20 20 - - 
Understand 30 30 30 30 
Apply 30 30 30 30 
Analyse 20 20 40 40 
Evaluate - - - - 
Create - - - - 

Course Level Assessment Questions 

 
Course Outcome 1 (CO1): 

1. Describe enzyme reactions 
2. Name the fields of Microbiology that are applied to the Environmental field 
3. Define half velocity constant and F/M ratio. 
4. Describe the significance of BOD, COD, and Volatiles Solids? 
5. Developing the mass balance relationship for each, describe the reactors used 

for             Wastewater treatment.     
6. Write arbitrary flow equation for wastewater. 
7. Discuss the substrate removal when the reactor in series. Calculate & compare 

the volume of the reactor s required to achieve 95% reduction of a reactant in a 
flow of 1500m3/d for the following conditions.       
   i. Single CFSTR is used. 
              ii. 5 CFSTR are used in series. 

Assume reaction rate constant is 0.6d-1                                                                                    
8. Determine the values of biokinetic constants using the data given in table. Derived 

from the laboratory experiments carried out on the CFSTR model of an ASP without 
recycle. 

              
Unit No Influent substrate

concentration S 
(mg/L) 

Reactor substrate
concentration S
(mg/L) 

Detention t
time (d) 

Reactor biomass
concentration X 
(mg/L) 

    1 250 13       3.5               130 
    2 250 22       2.5               128 
    3 250 32       1.9               132 
    4 250 65       1.2               120 
    5 250 72       1.0               115 

 



M.Tech Degree (Environmental Engg) 2014-2015 
 
 

Approved in BOS meeting 15.11.2014        Approved in the 49th Academic Council meeting on 4.12.2014[43]
    

9. Determine the volume of a reactor to carry out 95% removal of a reactant, when 
the flow   

             condition is (a) plug flow and (b) complete mix flow. It is given that           
            i. Wastewater flow rate is 300 m3/d 
            ii. First order reaction rate constant is 1.2/h 

 Course Outcome 2 (CO2): 
 
1. State the classifications of waste stabilization pond? 
2. List the recent trends of modifications to ASP 
3. State types of oxidation ditch and Aerated lagoon? 
4. Describe Kraus process? 
5. Estimate the final settling tank size required for an extended aeration plant 

where plant inflow= 9000 m3/d, recycle flow=6000 m3/d. Other data can be 
assumed. 

6. 2000 m3/d of wastewater with BOD=400 mg/L is treated in an activated sludge 
plant at 90% efficiency. Assuming net VSS production as 0.28 kg/kg of BOD 
removed at θc = 5 days, estimate the phosphorus removal. 

7. Design an external aeration unit to operate as an inter-air system serving 5000 
persons using parameters suitable for India. Assume that BOD = 50 g/person –
day and average flow Q= 200 L/person/day. Neglect nitrification-denitrification. 
Take F/M=0.15 kg BOD per kg MLSS. 

   
Course Outcome 3 (CO3): 
 

1. Classify the anaerobic contact process. 
2. Write Eckenfelder equation adopted for the design of Trickling Filter. 
3. Design two- stage TF system to treat 5000m3/d flow of wastewater. Find the efficiency 

of the treatment & effluent substrate concentration. Settled influent BOD = 250 mg/L, 
Volume of 1st stage filter = 1000m3, Volume of 2nd stage filter = 700 m3, Filter depths 
= 2m, Recirculation ratio = 1.5   

4. It is proposed to provide a biotower system to treat a wastewater flow of 15 MLD 
having BOD of 250 mg/L. The depth of modular plastic media to be used is 6m. 
The treatability constant determined at 20°C is found to be 0.06 min-1   & the 
treated effluent is to be discharged into surface water. The desired concentration 
of effluent BOD is 20 mg/L. Assuming a recirculation ration of 2, Design the 
biotowers.  

5. It is proposed to provide an RBC to treat a wastewater flow of a small colony of 
1500 persons. The per capita generation of flow has been taken as 200L/d. 
Assuming that 85% BOD removal can be achieved at an organic loading 0f 25g 
BOD/m2.d by 3.0 diameter discs placed at 5cm apart, determine the effective size 



M.Tech Degree (Environmental Engg) 2014-2015 
 
 

Approved in BOS meeting 15.11.2014        Approved in the 49th Academic Council meeting on 4.12.2014[44]
    

of tank and the volume of sludge to be wasted each day. The influent BOD size 
to tank is 200mg/L.        

 
Course Outcome 4 (CO4): 
 

1. Assuming a side water depth of 3.2m, design a flow-through type aerated lagoon 
proposed to design for following parameters.  Flow of wastewater = 900 m3/d, 
 Influent BOD = 175 mg/L, Desired effluent BOD = 20 mg/L,  Mean cell 
residence time = 3d,  Effluent suspended solids concentration = 90 mg/L, 
 MLVSS = 80% MLSS, Kinetic coefficients: Y=0.6, Kd=0.06 d-1, Ks = 85 mg/L, 
K=6 d-1 

2. The sludge production having 96% moisture content from a wastewater 
treatment plant is   1000 kg on dry solid basis. The solid contain 70% volatile 
matter with a specific gravity of 1.02 and 30% mineral matter with a specific 
gravity of 2.5. Determine the volume of raw and digested sludge if reduction in 
volatile solids is 55% during digestion and moisture content of digested sludge is 
92%.    

 

Concept Map 

 

 
 
 



M.Tech Degree (Environmental Engg) 2014-2015 
 
 

Approved in BOS meeting 15.11.2014        Approved in the 49th Academic Council meeting on 4.12.2014[45]
    

Syllabus 

Introduction: Wastewaters – sources, nature and characteristics. Fundamentals 
Of Process Kinetics: Reaction rates - enzyme reaction - effect of temperature. Reactor 
analysis - batch reactor - continuous flow stirred tank reactor, plug flow reactor. Tracer 
tests - estimation of dispersion coefficient.  Substrate removal - reactors in parallel - 
reactors in series; Fundamentals Of Microbiology And Kinetics Relationship: Role 
of micro-organisms, bacterial growth and biological oxidation. Kinetics of biological 
growth, logarithmic growth (batch culture), substrate limited growth cell yield, biological 
solids retention time, F/M ratio. Determination of bio-kinetic constants, application of 
kinetics to biological treatment; Suspended Growth Treatment Process: Design of 
activated sludge process – modifications. Oxidation ditch, aerated lagoons, oxygen 
requirements, arrangement for transfer of oxygen, SBR. Stabilization ponds - 
classification, applications, process design; Attached Growth Treatment Process: 
Trickling Filter – Process – design based on popular design equations – rotating 
biological contactors, anaerobic filters. Anaerobic contact process – anaerobic up flow 
sludge blanket reactor. Hybrid system – MBR, MBBR and HUASB: Natural system- 
PGF, Constructed wetlands, Duckweed pond; Sludge digestion and Nutrients 
removal: sources, characteristics, quantities. Anaerobic digestion – process, kinetic 
relationship, gas production, design considerations. Aerobic digestion – kinetics, oxygen 
requirements, design considerations, 

Biological removal process for Nitrogen and Phosphorus, Operation and Maintenance 
for biological treatment system. 
 

Reference Books 

1. Arceivala S.J., Shyam R Asolekar., “Wastewater Treatment for Pollution Control 
and Reuse, 3rd Edition, Tata McGraw Hill Publishers, New Delhi, 2007  

2. Manual on Sewerage and sewage treatment, CPHEEO, Ministry of Urban 
development, GOI, New Delhi, 1993.  

3. Metcalf and Eddy, “Wastewater Engineering Treatment, disposal and reuse” Tata 
McGraw-Hill, New Delhi 2011. 

4. Qasim, S.R., Wastewater treatment plant, Planning, Design and Operation, 
Technomic Publications, New York, 1994. 

Course Contents and Lecture Schedule 

S.No Topic 
No. of 

Lectures 
1. Fundamentals of Process Kinetics 

1.1 Waste waters – sources, nature and characteristics. Reaction 
rates 

1 



M.Tech Degree (Environmental Engg) 2014-2015 
 
 

Approved in BOS meeting 15.11.2014        Approved in the 49th Academic Council meeting on 4.12.2014[46]
    

1.2 Enzyme reaction  1 
1.3 Effect of temperature 1 
1.4 Reactor analysis - batch reactor - continuous flow stirred tank 

reactor, plug flow reactor 
1 

1.5 Tracer tests - estimation of dispersion coefficient   1 
1.6 Substrate removal - reactors in parallel - reactors in series 1 

2. Fundamentals of Microbiology and Kinetics Relationship 

2.1 Role of micro-organisms 1 
2.2 Bacterial growth and biological oxidation 1 
2.3 Kinetics of biological growth, logarithmic growth (batch culture),  

substrate limited growth cell yield 1 

2.4 Biological solids retention time, F/M ratio 1 
2.5 Determination of bio-kinetic constants 2 
2.6 Application of kinetics to biological treatment 2 

3. Suspended Growth Treatment Process 

3.1 Design of activated sludge process - modifications  2 
3.2 Oxidation ditch 1 
3.3 Aerated lagoons, oxygen requirements, arrangement for 

transfer of oxygen 
2 

3.4 Sequential Batch Reactor 1 
3.4 Stabilization ponds - classification, applications, process design 1 

4. Attached Growth Treatment Process 

4.1 Trickling Filter – Process – design based on popular design 
equations  

2 

4.2 Rotating biological contactors 1 
4.3 Anaerobic filters 1 
4.4 Anaerobic contact process – anaerobic up flow sludge blanket 

reactor 
2 

4.5 Hybrid system – MBR, MBBR and HUASB 2 
4.6 Natural system - PGF, Constructed wetlands, Duckweed pond. 2 

5. Sludge Digestion and Nutrient removal 

 
5.1 Anaerobic digestion – process, kinetic relationship, gas 

production, design considerations  
2 

5.2 
Aerobic digestion – kinetics, oxygen requirements, design 
considerations 

2 



M.Tech Degree (Environmental Engg) 2014-2015 
 
 

Approved in BOS meeting 15.11.2014        Approved in the 49th Academic Council meeting on 4.12.2014[47]
    

5.3 
Biological removal process for Nitrogen and Phosphorus 1 

5.4 
Operation and Maintenance for Biological Treatment Processes 1 

Total 36 
 

 

Course Designers 

   Dr. T. Vel Rajan       tvciv@tce.edu 

   Mr. R.K.C. Jeykumar              rkcjciv@tce.edu 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

 

 

 

 

 

 



M.Tech Degree (Environmental Engg) 2014-2015 
 
 

Approved in BOS meeting 15.11.2014        Approved in the 49th Academic Council meeting on 4.12.2014[48]
    

Category L T P Credit

PC 4 - - 4 
 

Preamble 

To expose the students to the need, methodology, documentation and 

application of Environmental Impact Assessment and to develop the skill to prepare 

Environmental Management Plan. 

Prerequisite 

 No prerequisite 
 

Course Outcomes 

 
On the successful completion of the course, students will be able to, 
CO1. Understand the necessity to study the impacts and risks that will 

be caused by projects or industries and the methods to 
overcome these impacts 

Understand 

CO2. Describe the legal requirements of environmental and risk     
assessment for projects 

Understand 

CO3. Prepare terms of reference for environmental impact and socio- 
economic impact for any developmental project 

Apply 

CO4. Prepare environmental management plan and risk mitigation 
plan by considering environmental aspects, impacts and 
potential hazards respectively for any project 

Apply 

 

Mapping with Programme Outcomes 

 
COs PO1 PO2 PO3 PO4 PO5 PO6 PO7 PO8 PO9 PO10 PO11

CO1 S - M M - - M M M - - 

CO2 S - L - - - - S - - - 

CO3 S S M L M M - S - S L 

CO4 S S M M - M S S M M - 
 
S- Strong; M-Medium; L-Low 
 
 
 
 

14EN310 
 

ENVIRONMENTAL IMPACT AND RISK 
ASSESSMENT 



M.Tech Degree (Environmental Engg) 2014-2015 
 
 

Approved in BOS meeting 15.11.2014        Approved in the 49th Academic Council meeting on 4.12.2014[49]
    

Assessment Pattern 

 

Bloom’s 
Category 

Continuous 
Assessment 

Tests 
Terminal 

Examination 
1 2 3 

Remember 10 10 10 - 
Understand 50 50 50 60 
Apply 40 40 40 40 
Analyse - - - - 
Evaluate - - - - 
Create - - - - 

 
 
Course Level Assessment Questions 

Course Outcome 1 (CO1): 
1. Discuss the role of Public Participation in Environmental Decision Making. 

2. EIA is an effective management tool : comment 

3. Explain the various methodologies adapted for prediction of impacts for EIA 

report 

Course Outcome 2 (CO2): 

1. Explain the legal framework for getting environment clearance for new 

projects. 

2. Describe the procedure for conducting the public hearing as per EIA 

notification 2006. 

3. Explain the legal framework for handling hazardous waste generated from 

any industry. 

Course Outcome 3 (CO3): 
 

1. Prepare terms of reference for coal based Thermal Power Plant having a 

capacity of 2x330 MW which is located at Nagapattinam district. 

2. In Madurai it is propose to develop a CETP for 20 Electroplating units. Identify 

the potential impacts of the project and prescribe suitable terms of reference 

for the project. 

3. It is proposed to construct a large hydro-electric power project at the foot hills 
of  
Varusanaadu.  Prepare terms of reference for the socio-economic impacts. 



M.Tech Degree (Environmental Engg) 2014-2015 
 
 

Approved in BOS meeting 15.11.2014        Approved in the 49th Academic Council meeting on 4.12.2014[50]
    

Course Outcome 4 (CO4): 

1. Pudur is a town located along the OMR road. It is proposed to construct 6000 

No. of residential houses in that area. Identify the potential impacts of the 

project and suggest a management plan to mitigate them. 

2. Sabarimalai is a pilgrimage town located in Kerala state. It is proposed to 

develop a Greenfield airport project for the capacity to handle six new 

generation large aircraft. Identify the potential impacts of the project and 

suggest a management plan to mitigate them. 

3. Prepare risk assessment report for a stand-alone distillery unit having a 

capacity of 50 klpd.  The raw material is sugarcane based molasses.  Identify 

the potential impacts and prepare mitigation plan for the same. 

Concept Map 

 

 

 



M.Tech Degree (Environmental Engg) 2014-2015 
 
 

Approved in BOS meeting 15.11.2014        Approved in the 49th Academic Council meeting on 4.12.2014[51]
    

Syllabus 

 
 Basic fundamentals: Historical Development of Environmental Impact 
Assessment-EIA in Project Cycle-Legal and Regulatory Aspects in India-Types and 
Limitations of EIA-Cross Sectoral Issues and terms of references in EIA. Components 
of EIA environmental risk assessment: EIA Process-Screening and Scoping-Public 
Participation in EIA-Mitigation. Methodology : Methods for Environmental assessment-
Matrices &Networks-Checklists-Cost benefit analysis-Analysis of Alternative-Software 
Packages for EIA and Expert Systems in EIA. Prediction and Assessment: Prediction 
tools for EIA-Mathematical modeling for impact prediction-Assessment of Impacts on Air 
and Water-Assessment of Impacts on Soil and Noise -Assessment of Impacts on 
Biological Community-Cumulative Impact Assessment-Documentation of EIA Findings 